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Company
Name

Common Services Agency Ltd

Swingward Limited, t/a
Spectrum

Swingward Limited, t/a
Spectrum

Swingward Limited, t/a

Swingward Limited, t/a
Medihealth

Schwarz Pharma Limited

Schwarz Pharma Limited
Schwarz Pharma Limited

Nycomed (UK) Limited

Biochemic GMBH

C P Pharmaceuticals Limited

C P Pharmaceuticals Limited

Dumex-Alpharma A/S

Dumex-Alpharma A/S

Rorer Pharmaceuticals
Limited

Dowethurst Limited
Dowelhurst Limited

Dowelburst Limited

Dowelhurst Limited

Product
Name

Human Anti-D
Immunoglobulin (5000 IU)
Liq. for 1.M. Injection

Vasotrate 60 SR

Pravastatin 10 mg

Pravastatin 20 mg Tablets

Flixotide 250 Inhaler

Viridal §

Viridal 10
Viridal 20ug Sterile Powder

Nifonce Tablets

Ospexin Tablets 250 mg,
Cephalexin Tablets BP 250
mg, Tenkorex Tablets 250 mg

Diazepam RecTubes 20 mg

Diazepam RecTubes 2.5 mg

‘Vancomyein Capsules 125 mg

Vancomycin Capsules 250 mg

Ketovail Gel

Timopto) 0.5% Eye Drops

Fevarin/Faverin/Fluvoxamine
Maleate 50 mg Tablets

Glibenclamide 5 mg Tablets,
Daonil 5 mg Tablets

Imigran 50 mg
Tablets/Sumatriptan 50 mg
Tablets

Active
Ingredients
Human Anti-D Immunoglobulin
5000-000 IU

Isosorbide Mononitrate 60.000 mg

Pravastatin Sodium 10.00 mg

Pravastatin Sodium 20,000 mg

Fluticasone Propionate 250.000 meg

Alprostadil 5.000 mcg

Alprostadil 10.000 mcg
Alprostadil 20.000 mcg

Nifedipine 40.000 mg

Cephalexin

Diazepam 20.000 mg

Diazepam 2.500 mg

Vancomycin 125.000 mg

Vancomycin 250.0 mg

Ketoprofen BP 2.5% wiw

Timolol Maleate 0.683% w/v

Fluvoxamine Maleate 50.0 mg

Glibenclamide 5.0 mg

Sumatriptan Succinate 70.0 mg

Indications
Human Anti-D Immunoglobulin
(5000 IU) is indicated in situations
where Rh(D) negative individuals
are exposed to large doses of
Rh(D) positive red cells, large
transplacental haemorrhages or
Rh(D) incompatible blood
transfusion.
Prescription Only Medicine
Prophylactic treatment of angina
pectoris.
Prescription Only Medicine
Therapeutic indicators Primary
Hyperchioesterolacmia, intolerant
or not responsive to other forms of
therapy, with cholesterol levels in
excess of 7.8 mmoV/L.
Prescription Only Medicine
See PL 3787/0384.
Prescription Only Medicine
Prophylactic management in mild
asthma, Moderate asthma:
patients with unstable or
worsening asthma despite
prophylactic therapy with a
broncholidator alone. Severe
chronic asthma and those who are
dependent on systemic
corticosteroids for adequate
control of symptoms.
Prescription Only Medicine
As an adjunct to the diagnostic
evaluation of erectile dysfunction
in adult males. Treatment of
erectile dysfunction in adult males.
Prescription Only Medicine
See PL 4438/0040.
Prescription Only Medicine

See PL 4438/0040.

Prescription Only Medicine
Treatment of all degrees of
hypertension.

Prescription Only Medicine
Cephalexin is indicated for the
treatment of respiratory tract
infections (R.T.I's), urinary tract
infections (U.T.F’s), skin and soft
tissue infections, otitis media and
other infections due to sensitive
organisms.

iption Only Medicine
Diazepam rectal tubes may be
used in severe or disabling anxiety
and agitation; epileptic and febrile
convulsions; to relieve muscle
spasm caused by tetanus; as a
sedative in minor surgical and
dental procedures, or other
circumstances in which a rapid
effect is required but where
intravenous injection is
impracticable or undesirable.
Diazepam rectal tubes may be of
particular value for the immediate
treatment of convulsions in
children.

Prescription Only Medicine

See PL 04543/0363.

Prescription Only Medicine
Staphylococcal enterocolitis and
psucdomembranous colitis due to
Clostridium difficile. Vancomycin
is not significantly absorbed from
the normal gastrointestinal tract
and is therefore not effective by the
oral route for other types of
infection,

Prescription Only Medicine

See PL/04938/0015.

Prescription Only Medicine

For the relief of acute painful and
inflamed muscutos! al
conditions caused by trauma, such
as sports injuries, sprains, strains
and contusions.

Prescription Only Medicine.
Reduction of elevated intraocular
pressure.

Prescription Only Medicine
Treatment of symptoms of
depressive illness.

Prescription Only Medicine
Oralt of suitable pati
with maturity onset diabetes
melitus.

Prescription Only Medicine

For the acute relief of migraine
attacks with or without aura.
Prescription Only Medicine
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1996
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1996
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1996
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1996

21st May 1996

213t May 1996
21st May 1996
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1996
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1996

14th August
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1996
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